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WHTerpnposankan cucrema MeHepkmenTa Kavecrsa, 6ezonachocTu Tpyna u
OXpaHbl 340POBLA, IKONOTUN CEPTUGUUNPOBAHA HA COOTBETCTRBUE TpeboBaHuam
FOCT P UCO 9001-2015 (1ISO 9001:2015), ISO 45001:2018, ISO 14001:2015

CEPTUOUKAT O KAMECTBE N¢ 281/22/70113593
GREEN TOWER
Monnxapdonar PC-022 URLI
TY 2226-173-00203335-2007

Integrated Management System for Quality Occupational Health and Safety and
Ecology is certified in compliance with GOST R 150 9001-2015 (ISO 9001:2015),
I1SO 45001:2018, ISO 14001:2015

QUALITY CERTIFICATE No 281/22/70113593
GREEN TOWER
Polycarbonate PC-022 URL1
TU 2226-173-00203335-2007

MapTua Ne281/22 Hata warotosnenua:01.06.2022 Batch No 281/22 Date of manufacturing:01.06.2022

Copr:  Bercwiuii Hara otrpysin:06.06.2022 Quality: First-class Date of the shipment:06.06.2022
i Pesyautars .
Haumenosanne nokazarenei Hopma el Parameters Norm Analysis results
AHANN3Z08
Hoxasarens Texyuects paciiasa, /10 MAm, pH : 5 :
z 220£20 224 elt flow index, g/10 at 1.2 kgf 00 0+ 2
sarpysice 1.2 xre, emneparype 300 0C Melt flow index, g/10 min, at 1.2 kgf load, 300 0C 220+20 224
Bcee Toueunrie ’
Paibpoc nokasatens Texyuects pacinasa & npenenax npobsr QoKL All point samples
P o~ = L e i o Cootererayer *  ||Melt flow index spread within a batch. %, maximum have to correspond Correspond *
nﬂ])THM .- 0. HE GOJ’IBC COOTBETCTROBATL . ,
with index 1
noxasatTenio |
KonuuecTso suaumbix 3arpasnennii (BkioseHRg). 5 5 Number of visible impurities {inclusions). balls/T00g, 5 3
3 ] 3

Bann/100 r, ne Gonee maximum
MytHocts, %, 1e Gonce 0.8 03 Haze, % maximum 0,8 03
Koadidmument nponyckanns, %, e senee 89 90 Transmission factor, %. minimum 89 90
[Tpepen Texywecrn npu pactmierun, MITa, He wence 60 63 Tensile yield strength, MPa, minimum 60 3
Ornocurenstoe yamunenne npu paspsiee, %, 1He MEHoE 100 106 Elongation at break, %, minimum 100 106
Y napuas saskocts no Uaony, kllidm2, ke Menee 65 78 [zod impact strength, kJ/m2. minimum 65 78
Temneparypa pasmaraenna no Buka, 0C. ie menee 147 147 Vicat softening temperature, 0#C, minimum 147 147
Muaeke skentusnsl u romyGuais: 08-1,3 1,1 Yellowness and blueness index 08-13 1,1
HHjeke npo3patHOCTI M APKOCTH, HE MeHEe 90 92 Transparency and brightness index, minimum 90 92
I'pa ¢ OTK. AMM OT yCTa X N ) 7 2

PSR GO ITRL ) oh,m TN ORI HHEX 05 OTCYTCTBHE Off-size pellets less than 2 mm, % wi., maximum 0.5 none
paismepor menee 2 my. % mace, ne Gosice
T . ! ¥ . ; "

paryul ¢ OTmm'[e“mm:m HETARALTERIER 2,0 OTCYTCTBHE Off=size pellets 3,5 to 6 mm, % wt., maximum 2.0 none
pasmepos ot 3,5 10 6 MM, % macc. He Gonee

b 8 HUAMI CTAHOBNEHHBIX ; 4 ; .
Tpanynui ¢ oTinOKE ,,l OT YETAHOMEHHEN 0,2 Q.1 Off-size pellets bigger than 6 mm, % WL, maximum 0,2 0,1
pasmepor cerrme 6 ma, % mace, ne Bonce g
KOomiiceTso OKHCACHRLIX (AeNTHIX) rpany.t b 10 Rr, 4 _ Quar;my of oxygenized (yellow) pellets per 10 kg, 4 it
wr., He Gonee maximum

Kauectso cooraercrsyer TY 2226-173-00203335-2007 ¢ msmernctmams No 1-12

lNpumeuanue; 1.Muruennueckue moxasarenn cootseTcTayroT TY 2226-173-00203335-2007 ¢
mMenewimMu 1-12 cornacho npotoxonam PE3YNLTATOR NIEPHOAMYECKUX UCIBITAHHA NPOYKUAH
Ne78613,78614.78615,78616,78617 ot 07.12.2020
2 TosnwkapGonat Y O-crabummonakii

I"apanTHitueii cpok Xpanenus 3 roja co Ma HITOTORICHMS

* - o HPOTOKOIY NEPHOAWICCKHX HCTIBITAaHHI

Mur NOOTREMKAACM, YTO KA'EeCTRO TOBAPA COOTBETCTRYET JAHHOMY cep'rmpmcﬂ"r‘y.

Quality corresponds to TU 2226-173-00203335-2007 with the alteration Mo 1-12,

Note : 1.Hygienic indexes correspond to TU 2226-173-00203335-2007 with alterations 1-12
certificate of periodic fest results No 78613, 78614, 78615, 786 16, 78617 dd. 07.12.2020

2 Polycarbonate UV Stabilized

Guaranteed storage life is 3 years from the date of fabrication

* - as per the protocol of periodic test

We confirm that the quality of the goods corresponds to this certificate.

Contract 752201027
TATEX PETROKIMYA URUNLERI SAN, TIC.AS.-
Consignee RUZGARLIBAHCE MH.KAVAK, Typuus, KAVACIK-

BEYKOZ/ISTANBUL

Transport No PIUEHO]/997.X662

Konrpaxr 752201027
TATEX PETROKIMYA URUNLERI SAN TIC A.S.-
I'pyzononyuarens RUZGARLIBAHCE MH.KAVAK, Typuus, KAVACIK-
BEYKOZ/ASTANBUL
Homep Tpancnopraoro cpeacrsa IIUE661/992X662
Macca Tosapa 15325 1
Tosapnas naknammas No 70113593
[Ipeacrapurens ynpasaeuns xagecrsa / il opaeesa A.M.
[pencrapurens uexa J’ U /an‘:umen P.p.
\

Hefictanrencs ¢ nevateio «llpuisimo YNPABAEHHEM KAHSCTBAN
Konnposanuio He nonnexut

MNpounsBegeHo B Poccy"

Mass of the poods 15,325t
Commodity invoice Ne 70113393 =
Representative of Quality . |

Management Department e

Representative of Shop Mingaleev R.R.

Valid with the stamp «Accepted by Quality Management Department»
Da not copy

Made in Russi

Poccus, Pecnybnuka Tatapcran, 420051,
r.Kazaus, yn. benomopckan, g.101
Ten./Dakc: +7(843)533-99-75 / +7(843)533-94-25

Belomorskaya Str.101, 420051,
Kazan, Tatarstan, Russia
Tel./Fax: +7(843)533-99-75 / +7(843)533-94-25




KA3AHCKOE NNYBJMYHOE AKHHOHEPHOE
OBUIECTBO "OPTAHUYECKHIT CUHTE3"
(TAO "KA3BAHBOPI'CHHTE3")

Hponykuus IMTAO "Kasansoprennres"

ua DIEKTPOHHOMH TOProBoii nIomanKe
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KAZAN PUBLIC JOINT STOCK COMPANY
"ORGANICHESKY SINTEZ"
(PJSC "KAZANORGSINTEZ")

Products of PJSC "Kazanorgsintez"
at Electronic trading platform
ONLINECONTRACT www.onlinecontract.ru

WHTerpnpoBaHHan cucrema MeHeKMeHTa KauecTBa, 6e30NacHoCTM TpYaa
OXpaHbl 310POBLA, 3KoNorMn cepTUPULUPOBAHA HA COOTBETCTBUE TpeboBaHAM
TOCT P UCO 9001-2015 (1SC 9001:2015), ISO 45001:2018, ISO 14001:2015

CEPTUOUKAT O KAYECTBE Ne 344/19/70113593

GREEN TOWER
[onmkapdouar PC-022 URLI
TV 2226-173-00203335-2007

IlapTug No344/19 Hara nsrotosnenus:22.06 2019

Integrated Management System for Quality Occupational Health and Safety and
Ecology is certified in compliance with GOST R ISO 9001-2015 {ISO 9001:201 5),
1SO 45001:2018, ISO 14001:2015
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QUALITY CERTIFICATE No 344/19/70113593

GREEN TOWER
Polycarbonate PC-022 URL1
TU 2226-173-00203335-2007

Batch No 344/19 Date of manufacturing:22.06.2019

Copr:  Bricmuit Jara orrpysxu-06.06.2022 Quality: First-class Date of the shipment:06.06.2022
3 PesyasTars: i
Haumenosanue noxazarenei Hopma Y Parameters Norm Analysis results
ALATH3IOB
[lokasaTens Texy4ecTH paciiasa.r/ 10 Mum, npy 3 g
YHECTH pi 2 P 220£20 221 Melt flow index, g/10 min, at 1.2 kgf load, 300 0C 220+20 221
narpyske 1,2 kre, emneparype 300 0C
Bee Toueunsie ;
Pasbpoc NOKA3ATESNA TCKYUYCCTH paciuiaBa B NPCaciax npober A0mHcHEL A” }}Olnt Sa.mplCS
j = e b Ly D e Coorneretayer * | |Melt flow index spread within a batch, %, maximum have to correspond Correspond *
rapTan %, ne Honee COOTBETCTBORATL A
with index |
noxazaremo |
Konitectso suguMBIX 3arpasHeHRI (B KTIOUEHIT ), 5 4 Number of visible impurities {inclusions), balls/100g, 5 4
6ann/100 r. e Gonee maximum
Mywrnocts, %, ue Sonee 0.8 0.2 Haze, %0, maximum 0.8 0.2
Koadpmument nponyekanus, %, ve menee 89 90 Transmission factor, %, minimum 89 90
Tpenen Texy4ccTn npu pactoxenun, MIla, He menee 60 63 Tensile yield strength, MPa, minimum 60 63
OrhocuTensioe ynuHeH e npu paspeise, %, He MeHee 100 115 Elongation at break, %, minimum 100 115
Ynapuas sa3koctb o M3ony, kll/m2, ve menee 65 67 Izod impact strength, kJ/m2, minimum 65 67
Temnepatypa pasmsraenus no Bura, 0C, ne meree 147 149 Vicat softening temperature, 0#C, minimum 147 149
Huaexc sentusnst u royGusse 08-13 1.0 Yellowness and blueness index 0,8-13 1,0
Miieke npo3pasHOCTH W APKOCTH, HE MEHEE 90 92 Transparency and brightness index. mininmum 90 92
CNIOHEH! T BIICHHLI} ; .

L paligiiee & e e 0.5 OTCYTCTBHE Off-size pellets less than 2 mm, % wt., maximum 0,5 none
pasmepos mcHee 2 My, % mace, He Boree -

7 oT HAMK F Hi o - " "
Upeitynes & omititien DOT SEIATIOBCHI 2,0 0,1 Off-size pellets 3.5 to 6 mm. % wt., maximum 2.0 0,1
pasmepes ot 3 5 1o 6 MM, % mace, He fonee
I 'parysn K/IOHEHHAMH OT YCTAHOBNEHHBIX . ; ; .

AR CIDTRIOH ru-mo ¥ 0.2 0,1 Off-size pellets bigger than 6 mm, % wt., maximum 0,2 0.1
pasMepos ceuie 6 MM, % macc, ne Gonee ) i
Kczmccimo OKUCNEHHBIX (KENThiX) rpanynt & 10 kr, 4 ey G Qumluity ol oxygenized (yellow) pellets per 10 kg | 4 SGHE
LIT., HE DOJIEE maxunum

Kauecrso cootsereTayer TY 2226-173-00203335-2007 ¢ uamenenusmu No 1-11
Ipumenanue: 1.Iurneumnieckue nokasatenu coorsercrayior TV 2226-173-00203335-2007 ¢
HameHeHwaMH 1-12 coracHo NPoOTOKONAaM PE3yILTATOR NEPHOAMMECKHX HCIIEITAHMI NPOY KUMHH

Ne 78613,78614,78615,78616,78617 or 07.12.2020
2 lNomvkapBouar YO-cTabnaH3osaHubIi

lapanTaitHerii cpok XpaseHua 3 roja co s UAroToBISHMA

* - N0 NPOTOKOTY NEPHOIMIECKIX HCTLITAHMIT

Quality corresponds to TU 2226-173-00203335-2007 with the alteration Ne 1-11,
Note : [.Hygienic indexes correspond to TU 2226-173-00203335-2007 with alterations 1-12
certificate of periodic test results Ne 78613, 78614, 78615, 78616. 78617 dd. 07.12.2020

2.Polycarbonate UV Stabilized

Guaranteed storage life is 3 years from the date of fabrication

* - as per the protocol of periodic test

We confirm that the quality of the goods corresponds to this certificate.

Contract 752201027
TATEX PETROKIMYA URUNLERI SAN. TIC.A.S.-
Consignee RUZGARLIBAHCE MH.KAVAK, Typuna, KAVACIK-

BEYKOZ/ISTANBUL

Transport No 99UE6G1/99Z X662

Mass of the goods 00251t

Mt TOATBEPAUIACM, HTO KA4ECTBO TOBApPA COOTBETCTB} T ,'J,illIlIE}le CGPYH(;]HKH Ty.

Kontpakr 752201027
TATEX PETROKIMYA URUNLERI SAN. TIC.AS .-

[Cpysonony4arens RUZGARLIBAHCE MH KAVAK, Typums, KAVACIK-
BEYKOZ/ISTANBUL

Homep Tpancnopriore cpeacrsa P9UEE61/997X662

Maccea ToBapa 0,025

Tosapnas vaknagHan N 70113593

Commodity invoice Ne 70113593

IIpeacraBnTens YIPABJCHHA KAYECTRA

[IpeacTaBuTens nexa

HeiicTautencs ¢ nevarsio «[IpUHSTO YNPAaBNEHHBN KauecTBan
K(}I‘UIpOBaHI(lG HE MOANSKHT

2

Mpoussegero B Poc

MPUHATO
YTIPABIIEHHEN
KAYECTBA

;9
Ang CEPTHEUKATOR \&

Representative of Quality

ordeeva A.L
Management Department

Representative of Shop C/ﬁé‘iv/ Mingaleev R.R.
\ 7

Valid with the stamp «Accepted by Quality Management Departmenty™

Do not copy

Made in Russia

i

Pocecun, Pecnybnuka Tatapcran, 420051,
r.KazaHb, yn, benomopckan, a.101
Ten./Qakc: +7(843)533-99-75 / +7(843)533-94-25

Belomorskaya Str.101, 420051,
Kazan, Tatarstan, Russia
Tel./Fax: +7(843)533-99-75 / +7(843)533-94-25




KASAHCKOE IMYBJIHYHOE AKITHOHEPHOE
OBUIECTBO "OPTAHWYECKHUI CUHTE3"
(TTAO "KA3AHBOPTCHHTE3")

‘ KAZAN PUBLIC JOINT STOCK COMPANY
’ == ' "ORGANICHESKY SINTEZ"
[P (PJSC "KAZANORGSINTEZ'")

TAV® ]
Ipoaykuns MAO "Kasansopreuures" e Products of PJSC "Kazanorgsintez"
na JJICKTPOHHOH TOProBoil NIoWaIKe QNL[NE | at Electronic trading platform
ONLINECONTRACT wwww.onlinecontract.ru CONTRACT ONLINECONTRACT www.onlinecontract.ru

2|

WMHTerpnposaHHas cucTema MeHeKMeHTa Kayecrsa, GesonacHocTu Tpyaa
OXPaHbi 3,0POBbA, 3KONOTMK CepTUGMUNPOBAHA HA COOTBETCTENE TpeGoBaHnAmM
rocT P UCO 9001-2015 (ISO 9001:2015), ISO 45001:2018, ISO 14001:2015

CEPTUOUKAT O KAYECTBE N¢ 609/21/70113593

GREEN TOWER
Monnkapionar PC-022 URLI
TY 2226-173-00203335-2007

Maprus Ne609/21 Jara n3rorosaerma:09.11.2021

Integrated Management System for Quality Occupational Health and Safety and
Ecology is certified in compliance with GOST R IS0 9001-2015 (ISO 9001:2015),
ISO 45001:2018, 1ISO 14001:2015

QUALITY CERTIFICATE No 609/21/70113593

GREEN TOWER
Polycarbonate PC-022 URL1
TU 2226-173-00203335-2007

Batch No 609/21 Date of manufacturing:09.11.2021

Copr:  Boicmmii JHarta orrpy3xu:06.06.2022 Quality: First-class Date of the shipment:06.06.2022
. P e
Haumenosanne nokazareneii Hopma :?::;::::;M Parameters Norm Analysis results
[loxazaTens TexyuecTH pacnnasa.r/10 MuH, npi : 3 %
narpyske 1,2 :f TeM”:;J'l'WpC 100 OCM F 220+£20 22,1 Melt flow index, g/10 min, at 1.2 kgf load, 300 0C 22,0+2,0 22.1
8 : 2 5
BECayNeHIc All point samples
Pasbpoc nokazarens TekyuecTi pacriasa caN g s _ ’ s
nap'riu Ok tieBass b DHEQNARE BHPCIETAR :E:fﬁ:if:ﬁ:ﬁ Coorserernyer * | |Melt [low index spread within a batch, %, maximum have to correspond Correspond *
arh R
e th index |
NOKa3aTe/o | bt
KOonu1ecTBO BUAHMBIX 3arpA3HEHNUA (BKIKOMCHNI), 5 3 Number of visible impurities (inclusions), balls/T00g, 5 4
Bann/100 r, ne Gonee = maximum =
MyTHocTs, %o, He Gonee 0,8 93 = Haze, %, maximum 0,8 03 *
Kosddiunent nponyckatus, %, He Mence 89 91 * Transmission factor, %, minimum 89 gl *
[penen Texyuectu npu pactawenuu, MIla, ne meiee 60 63 % Tensile yield strength, MPa, minimum 60 63 *
OTHOCHTENIBHOE YUIMHEHHE [P paspeiee, Yo, He MEHCe) 100 119 * Elongation at break, %, minimum 100 119 *
Y apHas BaskocTb o Msogy. kIa/M2, He Menee 65 7 % Izod impact strength, kJ/m2. minimum 65 T X
Temneparypa pasmsiraenns no Buka, 0C. ne menee 147 147 * Vicat softening temperature, 0#C, minimum 147 147 *
paTypa p g lemps
Hnneke skenTuitb M ronydusHer 08-13 0.9 Yellowness and blueness mdex 0.8-13 0.9
Huaeke npo3pasHOCTH U APKOCTH, HE MEHEE 90 92 Transparency and brightness index, minimum 90 92
po3p P P! Y k:
["paHynbl ¢ OTKNOHEHUAMM OT YCTAHOB/ICHHEIX 5 ; ;
D:’.;M:DOB ence M:}K; :mcg s Eoia 0,5 OTCYTETBHE Off-size pellets less than 2 mm, % wi., maximum 0,5 none
2 mm, % A
[ pasynsl ¢ OTKIOHEHHAMH OT YCTAHOBIEHHBIX ; % :
p:n:x:poa 35 i 6 3aar. ws"lcc e Gmlzla;::l 20 0.1 Off-size pellets 3,5 to 6 mm, % wt., maximum 2,0 0,1
s . Yo macc,
I'panybt ¢ OTKIOHEHHAMH OT YCTa e < ; : : :
DZJM:DDB o MMBI:)I/ M:ﬂihn:(;;;mx 0,2 0.1 Off-size pellets bigger than 6 mm, % wt,, maximum 0,2 0,1
a !

Konwmectso oxucneHHsIX (xenteix) rpanyn 8 10 xr, antity of oxygenized (yellow) pellets per 10 k

¢ Jipasy 4 OTCYTCTBHE e i o o L P B3 4 nong
wr.. He Bonee maximum

Kauecrso cootsercrsyer TY 2226-173-00203335-2007 ¢ m3menenusvu No 1-12

Mpumesanue: |.MurneHmgecKue NokazaTeau cooTeTeTey0T TY 2226-173-00203335-2007 ¢
HIMEHEHMAMH 1-12 COrNIACHO NMPOTOKOIAM PE3VIILTATOBR NMCPHUOIAHYCCKITX HCTILITAHWH NPOIYKITHH
No78613,78614,78615,78616,78617 or 07.12.2020

2 lNonukapboxar Y®-crabunusoBaHHbIT

l"apanTmifHbI CPOK XpaHeHHA 3 roJa co AHA H3TOTOBIEHHA

* - 110 APOTOKOY NEPHOJAUMECKUX HCTILITAHUIT

Mt NQATECPIIACM, HTO KaXECTBO TOBApa COOTBCTCTBYET AaHHOMY C(}pl’l’l(llldl'ﬂny,

Quality corresponds to TU 2226-173-00203335-2007 with the alteration Ne 1-12,

Note : 1.Hygienic indexes correspond to TU 2226-173-00203335-2007 with alterations 1-12
certificate of periodic test results No 78613, 78614, 78615, 78616. 78617 dd. 07.12.2020

2 Polycarbonate UV Stabilized

Guaranteed storage life is 3 years from the date of fabrication

* - as per the protocol of periodic test

We confirm that the quality of the goods corresponds to this certificate.

Konrpakxr

752201027

I'pyiononyuarens

TATEX PETROKIMYA URUNLERI SAN. TIC.AS.-
RUZGARLIBAHCE MH.KAVAK, Typuus, KAVACIK-
BEYKOZ/ISTANBUL

HDMED TPAHCIOPTHOrO CPEACTEA

99UEGL 1/997X662

Macca ToBapa 0375 T

Torapuas naknagHas Ne 70113593

Contract 752201027
TATEX PETROKIMYA URUNLERI SAN. TIC.AS -
Consignee RUZGARLIBAHCE MH.KAVAK, Typuws, KAVACIK-
BEYKOZ/ISTANBUL
Transport No 99UE661/997.X662
Mass of the goods 0,375
Commodity invoice Ne 70113593

n]]l:,[l(!TaBllTEJl]: Ynopapiedds Ka4ecTsa

Ipeacrasurens nexa

Heiictaurenen ¢ newarsio «[lpunsTo ynpasnennem xauecTsan
Konuposanino He nojnescT

f

R tati f lit
epresentative of Quality /; T

Management Department

/f
Representative of Shop ( Zﬁ ‘7  Mingaleev R.R,

Vahd wath the stamp «Accepted by Quality Management Departmenty

Do not copy I’
Made in Russ}z{s‘
V4

Poccun, Pecnybnuvka TaTapcrad, 420051,
r.Kasawub, yn. benomopckas, 4.101
Ten./Gakc: +7{843)533-99-75 / +7(843)533-94-25

Belomorskaya Str.101, 420051,
Kazan, Tatarstan, Russia
Tel./Fax: +7(843)533-99-75 / +7(843)533-94-25




KA3ZAHCKOE OYBIHYHOE AKIIHOHEPHOE
OBUIECTBO "OPTAHMMECKWIA CHHTE3"
(JAO "KAZAHLOPI'CUHTE3")

TANGD

Mpoayknus MAO "Kazansopresnres”

#a DIeKTPONHON TOProBoi H10MANKe
ONLINECONTRACT wwww.onlinecontract.ru

ONLINE]|
CONTRACT

s

KAZAN PUBLIC JOINT STOCK COMPANY
"ORGANICHESKY SINTEZ"
(PJSC "KAZANORGSINTEZ")

Products of PJSC "Kazanorgsintez"
at Electronic trading platform
ONLINECONTRACT www.onlinecontract.ru

MHTerpypoBaHHas cncrema MeHe[pKMeHTa KauecTea, GezonacHOCTW TPYAa 1
oXpaHbl 30pOBLA, IKONOMMK CePTUHNUPOBAHA HA COOTBRTCTBUE TpeboBaHUAM
roCT P MCO 9001-2015 (ISO 9001:2015), ISO 45001:2018, 1ISO 14001:2015

CEPTUO®UKAT O KAYECTBE N2 611/21/70113593
GREEN TOWER
Mosmmkapdonar PC-022 URLI
TV 2226-173-00203335-2007

Integrated Management System for Quality Occupational Health and Safety and
Ecology is certified in compliance with GOST R 1SO 9001-2015 (ISO 9001:2015),

ISO 45001:2018, 1SO 14001:2015

QUALITY CERTIFICATE No 611/21/70113593
GREEN TOWER

Polycarbonate PC-022 URLI

TU 2226-173-00203335-2007

aprus Ne611/21 Tara wsroTosnenun: 10.11.2021 Batch No 611/21 Date of manufacturing:10.11.2021
Copr:  Beicumii Jara orrpysrn:06.06.2022 Quality: First-class Date of the shipment:06.06.2022
- T .
Haumenosanne nokazareneit Hopma Pl TR Parameters Norm Analysis results
AHATN308B
TloRasaTenn TEKyUCCTH pacrnaga, i/ 10 Muu, 1pH : " " . N
i YAECTRD v I 22,0 £2.0 22,1 Melt flow index, g/10 min, at 1.2 kgfload, 300 0C 220+2.0 22.1
narpyske 1,2 wre, Temnepatype 300 0C
Bee ToueuHbe 5
Pa3Bpoc nokazare/is TeKy4eCTH PACINABA B IPCASIax npoGbI A0NIKHEL All point samples
S e k - b Cooreetctayer * || Melt flow index spread within a batch, %6, maximum have to correspond Correspond *
naprin %o, ne Gonee COOTBETCTBOBATH bty
with index 1
nokazateno |

TONMIECTEO BAHMEDX JArPASHEHHH (BIUHOMCHIT). 5 3 Mumber of visible impurities (inclusions), balls/100g, 5 1
6an/100 ., ue Gonee - maximum .
MyTHocTs, Y%, He Gonee 0.8 03 * Haze, %o, maximum 0,8 03 *
Koaipument nporyckauus, %, HE MCHEE 89 ol Transmission factor, %, minimum 89 g1 =
Tlpeaen TeKyHeCTH NPH PaCTAREHUH, MIla, He menee 60 63 Tensile yield strength, MPa, minimum 60 63 *
OTHOCHTENEHOE YAMHHEHHE ITPH paspuise, %o, HE MeHee 100 119 * Elongation at break, %, minimum 100 119 *
Y papHasa BASKOCTb N0 Haony, kla/m2, e menee 65 7 * Izod impact strength, kJ/m2, minimum 65 71 #
Temnepatypa pasmaruenis 10 Buxa, 0C, He menee 147 147 * Vicat softening temperature, 04C, minimum 147 147 *
MHaeKe sxenTH3HbL 1 Tony OHsHb 08-13 0,9 Yellowness and blueness index 08-1,3 0,9
HHgexe Npo3patHOCTH M APKOCTH, HE MEHEE 90 92 Transparency and brightness index, minimum 90 92
“paHyMbl C OTKIOHEHHAMH OT YCTAHOBICHHBIX _— K .
Vpanyan o ‘,M Y - 0.5 OTCYTCTBHE Off-size pellets less than 2 mm, % Wi, maxunum 0,5 none
paivepos mexee 2 Mu, % macc, He Gonee
Tpa: e OHCHUAMM CTAHOBNEHHED : i

PRy cmur M nQT)‘ G 2,0 0.1 Off-size pellets 3.5 to 6 mm, % wt., maxiunum 2,0 0,1
pasmepos ot 3,5 no 6 MM, % macc, ne Gonee
[pakynel ¢ OTKAOHEE OT YCTaHOE] BIX i s , R

PARYJIsLE OTRIOL mm:r’n Il “D_BWH” 02 OTCYTCTBHE Off-size pellets bigger than 6 mm, % wt., maximum 0,2 none
paamepos csbime 6 mm, % mace, e Sonce
Kon WiIECTEO OKMCHEHHKIX (GKENTHIX) rpanyn B 10 xr, 4 — Quagtily oF oxygenized (yellow) pellets per 10 kg, 4 =
wr.. He Bonee maximurn

KaecTso cooTsereTyet TY 2226-173-00203335-2007 ¢ mameneHuamu No 1-12
IMpuumeuarue: L. urnemreckue oKa3aTeni COOTBETCTRYIOT TY 2226-173-00203335-2007 ¢

wameneHnaMu 1-12 COrmacHo NPOTOKONAM PE3YILTATOR MEPHOAMUCCKIX MCHLITAHKH NPOIY KKK

Ne 78613,78614,78615.78616,78617 ot 07.12.2020

2 TlonuxapGonar Y-crabunnsosannsiii

[aparTuiHHBIA CPOK XpaHeHH 3 ronia co iy H3rQTOBRNEHHA
* - [10 NPOTOKONY NEPHONHUECKHX HCnBITARM

Quality corresponds to TU 2226-173-00203335-2007 with the alteration Ne 1-12,
Note : 1.Hygienic indexes correspond to TU 2226-173-00203335-2007 with alterations 1-12
certificate of periodic test results No 78613, 78614, 78615, 78616, 78617 dd. 07.12.2020

2. Polycarbonate UV Stabilized

Guaranteed storage life is 3 years from the date of fabrication

* - as per the protocol of periodic test

We confirm that the quality of the goods comesponds o this certificate.

MBI MOATBEPIKAACM, FITO KAECTBO TORAPA COOTRETCTRYET HTAHHOMY cepTHHKaTy WCDnn‘act 752201027
Konrpaxr 752201027 TATEX PETROKIMYA URUNLERI SAN. TIC.A.S.-
TATEX PETROKIMYA URUNLERI SAN. TIC.AS.- Consignee RUZGARLIBAHCE MH.KAVAK, Typuns, KAVACIK-
Ipy3onoay4arens RUZGARLIBAHCE MH KAVAK, Typuns, KAVACIK- BEYKOZ/ISTANBUL
BEYKOZ/ISTANBUL Transport No S9UESG /992 X662
Homep TPANCHOPTHOrO CPEACTBA 99UEG61/9972X662 Mass of the goods 2,1251
Macea ToBapa 2,125 T Commodity invoice Ne 70113593 J
Tosapnan Harnagaan Ne 70113593 Representative of Quality

IpeAcTaABATENb YIPABICHAA KAYCCTBA

[IpeacTapuTens uexa

IeiicTeurenen ¢ nevarsio « [IpHiiTO YIPARTSHUEM KAUECTEAN
KomupoBanmio He NOANERHT

MpoussefeHo B Poccz(
/

7 Topaeesa AL

Management Department
Representative of Shop

Munranees P.P. Walid with the stamp «Accepted by Quality Management Department»
Do not copy

Made in Russia /

7
"\

"JILV
o

7
/;,(fbrdee\'a AL

Mingaleev R.R.

Poccua, PecnyGnuka Tataperan, 420051

r.Kasamb, yn. benomopckas, 4.101
Ten./@akc: +7(843)533-99-75 / +7(843)533-94-25

L Belomorskaya Str.101, 420051,
Kazan, Tatarstan, Russia

Tel./[Fax: +7(843)533-99-75 / +7(843)533-94-25




KA3BAHCKOE IVBJIUYHOE AKITHOHEPHOE
OBIIECTBO "OPTAHHYECKHWI CHHTE3"
(ITAO "KA3AHBOPI'CHHTE3")

TALN@

KAZAN PUBLIC JOINT STOCK COMPANY
"ORGANICHESKY SINTEZ"
(PJSC "KAZANORGSINTEZ™)

X

[Ipoayxuus 11AO "Kazausoprenares"
HA DJICKTPOHHOI TOProBoii nnomajgxe
ONLINECONTRACT wwww.onlinecontract.ru

ONLINE
CONTRACT

Products of PJSC "Kazanorgsiniez"
at Electronic trading platform
ONLINECONTRACT www.onlinecontract.ru

MuTerpupoBaHHas cucTeMa MeHe[)KMeHTa KauecTea, GesonacHocTu Tpyaa n
OXpaHbl 3[0POBbA, 3KONOrMK CepTUGUUNPOBAHA HA COOTBETCTBME TpeBoBaHMAM
rocT P UCO 9001-2015 (ISO 9001:2015), ISO 45001:2018, ISO 14001:2015

CEPTUOUKAT O KAMECTBE Ne 37/22/70113593

GREEN TOWER
MNonnkaptonar PC-022 URLI
TY 2226-173-00203335-2007

Mapras Na37/22 Jara nsrorosnenna:19.01.2022

Integrated Management System for Quality Occupational Health and Safety and
Ecology is certified in compliance with GOST R ISO 9001-2015 (ISO 9001:2015),
ISO 45001:2018, 1ISO 14001:2015

QUALITY CERTIFICATE No 37/22/70113593
GREEN TOWER
Polycarbonate PC-022 URLI1
TU 2226-173-00203335-2007

Batch No 37/22 Date of manufacturing:19.01.2022

Copr:  Burcuuii Jara orrpysin:06.06.2022 Quality: First-class Date of the shipment:06.06.2022
i PesyarTaTer )
Hanmenosanie nokasareieii Hopma E Parameters Norm Analysis results
AHATH30B

[loxasaTens TeKyueCTH paciiasa.r/ i :

SR (R AR L R, 0K 22020 232 Melt flow index, g/10 min. at 1.2 kg load, 300 0C 22.0+20 232
narpyske 1,2 kre, Temneparype 300 0C

Bee Toueunbie .

Past R All point samples

236poC NOKA3ATENA TEKY'ECTH PACIUIABA B [PEACIAN NPoGLI QA0JHHBL . - ,

L "ﬂ SATSIA ThiCY p ! P f 4 Cootsercrayer * || Melt flow index spread within a batch. %, maximum have to correspond Correspond *
naptun %o, ne Honee COOTBECTCTROBATE FEr

with index 1
nokazareno |

KonnuecTBo BHAMMBIX 3AIPASHEHME ( BIIIOUEHMH ). 5 3 Number of visible impurities {inclusions), balls/100g, 5 3
6ayn/100 r, ne Honce - maximum B
MyrHocTs, Y0, He Bonee 0.8 0.2 Haze, %, maximum 0.8 0,2
Koadpsent nponyexauns, %, He meHee 89 a1 Transmission factor, %. minimum 89 91
Ilpesen TexkyueeTn npu packerny, MIla, ve mMenee 60 62 Tensile yicld strength, MPa. mimimum 60 62
OTHOCKHTENBHOE YJIMHEHHE TIPK paspbise. %0, HE MEHEE 100 109 Elongation at break, %6, minimum 100 109
Vanapnas saskocre no Hsony, sllbx/m2. He mence 65 69 [zod impact strength, kl/m2, minimum 65 69
Temnepatypa pamardenns no Buka, 0C, 1e mence 147 149 Vicat softening temperature, 0#C, minimum 147 149
HHaexe wenTH3HEL 1 romyGusHbl 08-13 1.0 Yellowness and blueness index 0,8-13 1,0
MHIEKC MPO3PaUHOCTH W APKOCTH, HE MCHEES 90 92 Transparency and brightness index. minimum 90 92
[ panyisl ¢ OTKIOHEHHAMH OT YCTAHOBTEHHEBIX ; g

PAEYDH o Y i 0,5 OTCYTCTBHE Off-size pellets less than 2 mm, % wt,, maximum 0.5 none
pasmepos menee 2 mm, % macc, ne Bonee
['paHynsl ¢ OTKNOHEHHAMM OT YCTAHOBIICHHBIX : . 3

Py, o ¥ 2,0 0,1 Off-size pellets 3,5 to 6 mm, %6 wt., maximum 2,0 0.1
pasmepos oT 3,5 Ao 6 mm, % mace, He Gonee
[parynisl ¢ OTKNOHEHUAMH OT YCTAHOBIICHHEIX ; : .

party. y 0,2 OTCYTCTBHE Off-size pellets bigger than 6 mm, % wt., maximum 0.2 none
pasmepos cebime 6 mm, % Macce, ne Honee
KonunaecTro okHeienHbiX (A&enToix) rpaiyn & 10 xr, uantity of oxygenized (yellow) pellets per 10 kg,

( e 4 OTCYTCTRBHE Q b YE b 1B B ° 4 none

wr., He fonee maximum

Kauectso coorsercrayer TY 2226-173-00203335-2007 ¢ uzmeneruamu Nu 1-12

[puseuanue: 1.Iurnensieckue noxasateny cootsetersytor TY 2226-173-00203335-2007 ¢
H3MeHeHUAMH 1-12 COrTacHO NPOTOKONAM PE3yABTATOB NCPHOLMUCCKUX HCTBITAHMT NPOJYKITHH
Ne 78613,78614,78615,78616,78617 ot 07.12.2020

2 MonukapGonat YdD-cTabnummuiosanubil

TapasTritseiil cpok XpakeHns 3 Tofia co JIHA MITOTORMEHHS

* - 110 MPOTOKONY TEPHOIECKHX HCTThITaHHE

Quality corresponds to TU 2226-173-00203335-2007 with the alteration No 1-12,

Note : 1. Hypienic indexes correspond to TU 2226-173-00203335-2007 with alterations 1-12
certificate of periodic test results No 78613, 78614, 78615, 78616. 78617 dd. 07.12.2020
2.Polycarbonate UV Stabilized

Guaranteed storage life is 3 years from the date of fabrication

* - as per the protocol of periodic test

We confirm that the quality of the poods corresponds to this certificate.

MBI NOATBEPIKAACM, TO KAYECTBO TOBAPA COOTBETCTBYET AAHHOMY CEPTHHUKATY. Contract 752201027

Kontpaxr 752201027 TATEX PETROKIMYA URUNLERI SAN. TIC.AS.-
TATEX PETROKIMYA URUNLERI SAN. TIC.A.S.- ||Consignee RUZGARLIBAHCE MH.KAVAK, Typumns, KAVACIK-

T'pyiononyuatens RUZGARLIBAHCE MH KAVAK, Typuus, KAVACIK- BEYKOZ/ASTANBUL
BEYKOZ/ISTANBUL Transport No 99UEGG1/99ZX662

Hostep TpancnopTHOro cpeacrsa 99UE66 1/992X662 Mass of the goods 0,600 t

Macea rosapa 0,600 Conunodity invoice Ne 70113593

Tosapraa Hakaagsan N 70113593

Representative of Quality

anuC'FaBI{Teﬂb YOpaBJICHIA KAa4eCcTBAa

/
IIpeacraBuTens nexa

JeiicTeiTeneH ¢ nevarsio «[lpuuato ynpasiennesm KauccTasan

p
Kor IHPOBAHHIO HE NOANCKUT /
Mpoussegero B Poccyn
e

KAUECTBA

/]a[)])ﬂel.‘ﬂﬂ AN

Muunranees P.P.

~ AGordeeva Al

Management Department
Representative of Shop

Valid with the stamp «Accepted by Quality Management Departmenty
Do not copy

77 Mingaleev R.R.

Made in Russia

na CenTH

A i

Ditvatop \;

Poccun, Pecnybnvka Tatapcran, 420051,
r.KasaHb, yn. benomopckan, 1.101
Ten./®akc: +7(843)533-99-75 / +7(843)533-94-25

Belomorskaya Str.101, 420051,
Kazan, Tatarstan, Russia
Tel./Fax: +7(843)533-99-75 / +7(843)533-94-25



KAZAHCKOE IYBJIMYHOE AKHHOHEPHOE
OBIIECTBO "OPITAHHYECKHI CHHTE3"
(ITAO "KASAHBOPI'CHHTE3")

|
TAV® z=\=

KAZAN PUBLIC JOINT STOCK COMPANY
"ORGANICHESKY SINTEZ"
(PJSC "KAZANORGSINTEZ")

Hpoayxunsa ITAO "Kazansoprenures”

Ha DIIEeKTPOHHOIT TOProsoil niomagKke
ONLINECONTRACT wwww.onlinecontract.ru

ONLINE
CONTRACT

Products of PJSC "Kazanorgsintez'
at Electronic trading platform
ONLINECONTRACT www.onlinecontract.ru

WHTerpnpoBarHas cncrema MeHeKMeHTa Kauecrsa, GesonacHocTy Tpyaa u
oXpaHbl 3,0pOBbsA, 3KONOrMK CepTUGUUMPOBaHA HA COOTBETCTBME TpeboBaHNAM
FOCT P UCO 9001-2015 (ISO 9001:2015), 1ISO 45001:2018, ISO 14001:2015

CEPTUOUKAT O KAYECTBE N¢ 38/22/70113593

GREEN TOWER
MonnkapGonar PC-022 URLI
TV 2226-173-00203335-2007

Tlaprus No38/22 Jara usrotosnenna:19.01.2022

Integrated Management System for Quality Occupational Health and Safety and
Ecology is certified in compliance with GOST R 1SO 9001-2015 {ISO 9001:2015),
IS0 45001:2018, 1SO 14001:2015

QUALITY CERTIFICATE No 38/22/70113593

GREEN TOWER
Polyearbonate PC-022 URL1
TU 2226-173-00203335-2007

Batch No 38/22 Date of manufacturing: 19.01.2022

Copr:  Buiciumii Jara otrpysku:06.06.2022 Quality: First-class Date of the shipment:06.06.2022
i PesynbTaTh! .
Hanmenosauie noxazarenci Hopma i Parameters Norm Analysis results
AHAMIIOB
TloKka3aTenb Teky4ecTH pacinasa,r/ 10 sMHH, npH - = = =
. o P f 220+2,0 229 Melt flow index. g/10 min, at 1.2 kef'load, 300 0C 220+20 229
narpysxe 1.2 xre, remneparype 300 0C
Bcee ToucHbIe .
Pasbpoc nokazarens TEKYUeCTH PACILIABA B NPEACTAX OPOOBL LOJIIKHL All point samples
: ! Coorsercteyer * | |Meli flow index spread within a batch, %o, maximum have Lo correspond Correspond *
napruu ,%, ne Gonee COOTBETCTBOBATH A
with index |
noxazaTemo |

KonugecTBo BIIMMBIX 3ACPA3HEHHMI (BKTIOUEHHI ), p 4 Number of visible impurities (inclusions), balls/100g, 5 =
Samr/100 r, ve Gonee N maximum )
MyTHocTb, %, He bonee 0,8 0.2 Haze. %%, maximum 08 02
Kosdduuuent nponyckanus, %, He MeHee 89 91 Transmission factor, %. minimum 89 91
[penen Texyuecty npu pactskennn, Mlla, He mewce 60 63 Tensile yield strength. MPa, minimum 60 63
OTHOCHTENBHOE Y/UTHHEHHE NPy paspeine, Yo, He MeHee 100 124 Elongation at break, %, minimum 100 124
Vnaphas BaakocTs no Moy, kIbx/m2, He menee 65 70 Izod impact strength, kI/m2, minimum 65 70
Temneparypa pasmsraenns no Buka, 0C, ne menee 147 147 Vicat softening temperature, 04C, minimum 147 147
Huneke menTusHsl 1 ronyousan 08-13 Bl Yellowness and blueness index 08-13 151
HMuneke npo3pagHoOCTy M APKOCTH, He Menee 90 92 Transparency and brightness index., minimum 90 92
L3 BI C OTKJIOHEHMAMHU OT YCTAHOBICHHEBIX ] .

PARSIRIC; TLRIG naﬂvm ¥ 0.5 OTCYTCTBHE Off-size pellets less than 2 mumn, % wt.,, maximumn 0,5 none
pasmepos MeHee 2 mm, % mace, He Gonee
['pa bl G OTKIIOHGHHAMH OT ¢ . , "

BAHYIREC, QTRIOHERIERE SRy CTRRORACIEDS 2.0 0.1 Off-size pellets 3,5 to 6 mm, % wt., maximum 20 0.1
pasmepos oT 3.5 a0 6 MM, % macc, He Bonee
I'patiynbi C OTKNOHEHWAMU OT YCTAHOBACHHBIX .

DRy o Y 0,2 0,1 Off-size pellets bigger than 6 mm, %o wt., maximum 0,2 0,1
pasmepos cebnme 6 mm, % mace, ne Bonee e

v CUCJIEHHBIX REnTHIX) rpanva i 10 kr Quantity of axygenized (vellow) pellets per 10 kg ,

Ko xec}*so okHene (xem ) rpany s 4 OTCYTCTBHE J ! ty Y8 (y P P Lz 4 none
wr., He Donce maximum

Kauecrso coorsetcrayer TY 2226-173-00203335-2007 ¢ usmenenmsmu No [-12

[Mpuseuanue: 1.[uruemeckie nokasatenu cooreercrsytor TY 2226-173-00203335-2007 ¢
namenenuanm 1-12 cornacHo NpoToKONaM PEeSYNLTATOR NEPHOAMHECKIX UCTILITAHKI IIPOIYKIHH
N 78613,78614,78615,78616,78617 o1 07.12.2020

2 TlonuxapGonat ¥ M-crabnin3oBaHHbIH

["apadTHitHEI CPOK Xpanenns 3 roaa co JAHT H3TOTORICHMA

* - 110 TPOTOKOITY MEPHOAMHECKUX UCHBITAHITH

Mat NOATBEAAAEM, TO Ka'iCCTRBO TOBAPA CODTRCTCTRYCT JdHHOMY LJCEJI"’I@HN&:I‘I}'.

Quality corresponds to TU 2226-173-00203335-2007 with the alteration Ne 1-12,

Note : 1. Hygienic indexes correspond to TU 2226-173-00203335-2007 with alterations 1-12
certificate of periodic test results Ne 78613, 78614, 78615, 78616, 78617 dd. 07.12.2020

2 Polycarbonate UV Stabilized

Guaranteed storage life is 3 years from the date of fabrication

* - as per the protocol of periodic test

We confirm that the quality of the goods corresponds to this certificate.

KonTpakr 752201027

TATEX PETROKIMYA URUNLERI SAN. TIC.AS -

I'pyzonoayuaTens

RUZGARLIBAHCE MH. KAVAK, Typuus, KAVACIK-

BEYKOZ/ISTANBUL
Homep TpanenopTHoro cpeacTea 9SUEG6 1/99ZX662
Macca Tosapa 0.350 T
Tosapuan naknagaas No 70113593

Confract 752201027
TATEX PETROKIMYA URUNLERI SAN. TIC.A.8.-
Consignee RUZGARLIBAHCE MH.KAVAK, Typuus, KAVACIK-
BEYKOZ/ISTANBUL
Transport No S9UEGG1/997K662
Mass of the goods 03501
Commodity invoice Ne 70113593

f
IIpegcTapuTeNh YIPARICHAR KATLCTEA 4 7 Topaeesa A M.

IMpexcraBuTens Hexa

Heiictautenes ¢ nedateio «[IpunaTo ynpasneinem kauecrsay
Konuposario He noanexHt

MpounssegeHo B Pocg

e

YNPABNEHMEM =)
KAYECTSA %

Representative of Quality
Management Department /7
Representative of Shop Mingaleev R.R.

Valid with the stamp «Accepted by Quality Management Departments
Do not copy

dz_fé ;f/// /{éordeeva Al

Made in Russi‘/

8\

Ot

Poccma, Pecnybnvika Tatapcra, 420051,
r.Kasaub, yn. benomopckas, 0.101
Ten./Gakc: +7(843)533-99-75 / +7(843)533-94-25

Belomorskaya Str.101, 420051,
Kazan, Tatarstan, Russia
Tel./Fax: +7(843)533-99-75 | +7(843)533-94-25




KA3AHCKOE NNYBJIMYHOE AKIIHOHEPHOE
OBLIECTBO "OPTAHHYECKWH CHHTE3"
(ITAO "KA3BAHBLOPI'CHHTE3")

Hpoayxkuns ITAO "Kazansopremnres"
Ha DIEKTPOHHOH TOProBoii niomanKke
ONLINECONTRACT wwww.onlinecontract.ru

|
=
TAV® A
ONLINE
CONTRACT

KAZAN PUBLIC JOINT STOCK COMPANY
"ORGANICHESKY SINTEZ"
(PJSC "KAZANORGSINTEZ"™)

Products of PJSC "Kazanorgsintez'
at Electronic trading platform
ONLINECONTRACT www.onlinecontract.ru

MHTEFpIﬂpDBaHHaﬂ CACTEMa MeHeKMeHTa KavecrBa, 6GesonacHocTn Tpyda un
OXpaHbl 300POBLA, IKONOrMN cepruduMpoRaHa Ha COOTBETCTRUE TpeBoBaHmnaAm
rocT P UCO 9001-2015 (ISO 9001:2015), ISO 45001:2018, ISO 14001:2015

CEPTUOUKAT O KAYECTBE N2 44/22/70113593

GREEN TOWER
Tonuxapéonar PC-022 URLI1
TY 2226-173-00203335-2007

ITaptus Nod44/22 Mara wsrorosnenun:21.01.2022

Integrated Management System for Quality Occupational Health and Safety and
Ecology is certified in compliance with GOST R ISO 9001-2015 (1SO 9001:2015),
IS0 45001:2018, ISO 14001:2015

QUALITY CERTIFICATE No 44/22/70113593

GREEN TOWER
Polycarbonate PC-022 URLI
TU 2226-173-00203335-2007

Batch No 44/22 Date of manufacturing:21.01.2022

Copr:  Beicwmmuii Jata otrpy3xn:06.06.2022 Quality:  First-class Date of the shipment:06.06 2022
= PesyarTare: :
Haumenosanne nokasarteneii Hopma & Parameters Norm Analysis results
AHATH30B
[TokasaTens TekyuecTy pacrnasa,r/ 10 MuH, npu . S
i P 220420 213 Melt flow index, g/10 min, at 1.2 kef load, 300 0C 220420 213
narpy3ke 1.2 kre, Temneparype 300 0C
Bee toueuunie .
Pasbpoc noxasatens TEKYMeCTH PACANABA B (IPCACIAX npoGbI JOKHBL AT e Safplel
5 - o P P i Cootserereyer * || Melt flow index spread within a batch, %, maximum have to correspond Correspond *
naprum %, e Gonee COOTECTCTBOBATL g
with index 1
nokazareo |
KonuuecTso BuaMMbIX 3arpa3HeHuil {Brmoaenuii), 5 3 Number of visible impurities (inclusions), balls/T00g, 5 &
= E . 3
Gamn/100 r, e Gonee maximum
Mytnocts, %o, He Oonee 0.8 0,2 Haze, %, maximum 0.8 0,2
Koapmuwment nponycxanua, %, He mcHce 89 89 Transmission factor, %, minimum 89 89
Ilpenen Tekyuectr npu pactaxennn, Mlla, ne menee 60 63 Tensile yield strength, MPa, minimum 60 63
OTHOCHTENLHOE YATMHEHHE TP patpeise, Yo, He MEHEE 100 120 Elongation at break, %, minimum 100 120
Vnapuaa saskocts no Mzony, k/lacdm2, ve mence 65 67 Izod tmpact strength, kJ/m2, minimum 65 67
Temnepatypa pasmaruckua no Buxa, 0C, ue menee 147 147 Vicat softening temperature, 0#C, minimum 147 147
HHaeke we TTHIHE U TOTyOU3HE 0.8-13 1,0 Yellowness and blueness index 0,8-13 1,0
UHaeke npospatHOCTA M APKOCTH, HE MeHee 90 92 Transparency and brightness index. minimum 90 92
['paHy bl ¢ OTKAOHEHHAMH OT YCTAHORNEHHBIX " _— :
P B X 0,5 OTCYTCTBHE Off-size pellets less than 2 mm, % wt., maximum 0.5 none
pasmepos Menee 2 mm, % mace, ne Gonee
I'panynb! ¢ OTKAOHCHWAMH OT YCTAHOBICHHBIX o ;
pay 5 ¥ 2.0 0,1 Off-size pellets 3,5 to § mm, % wt.. maximum 2.0 0,1
pasmepos ot 3.5 1o 6 MM, % Macc, ne onee
['paHy bl ¢ OTKAOHEHUSMH OT YCTAHOBACHHBIX . 2 7
Uk e ) - 0,2 OTCYTCTBHE Off-size pellets bigger than 6 mm, % wt., maximum 0.2 none
pasmepon cabime 6 My, % mace, ve Gonee =
KonuuecTso oxucneHHLIX (3kenteix) rpanyi s 10 kr uantity of oxygenized (yellow) pellets per 10 kg ,
. ( ) rpany : 4 OTCYTCTRKE Qu ol Y8 b P p & 4 none
wr.. He Bonee maximum

Kaueerso coorsercrsyer TY 2226-173-00203335-2007 ¢ uamenenmamu Ne 1-12

Tpuseuanue: 1.Turnenuueckue nokasarenn coorserereysor TY 2226-173-00203335-2007 ¢
naMenstHavu 1-12 cornacio npoToKoaM PesyAbTATOR NEPHOAMMCCKHX HCTILITAHHIL POLYKUMH
Ne78613,78614.78613,78616,78617 or 07.12.2020

2 IMonukapbonar V®-crabunuszopanmsrii

Taparrtuiineiii CPOK XPaHEHHA 3 roa co JHA HATOTOBIICHWA

* - [0 IPOTOKONTY MEPHOJHYECKHX HCIIBITAHME

Mzt noATBCPIKAACM, HTO KAHSOTHO TOBAPA COOTBETCTBYET AAHHOMY CopTH(UKaTy,

Kourpakr 752201027

TATEX PETROKIMYA URUNLERI SAN. TIC.A.S8.-
RUZGARLIBAHCE MH.KAVAK, Typuus, KAVACIK-

I'pyiononyuartens

BEYKOZ/ISTANBUL
Homep Tpancnopruoro cpegcrsa SIUE661/99ZX662
Macea Tosapa 0,750
Topapuan naknagmnas Ne 70113393

l'lpe,mc'ranu'rem, YUpascHHsa KAYeCTBA

[Ipeacrasurens nexa

HeiictanTenen © nevaTsio «TIpUHATO yNPaBneHUEM KAYECTRA»
KonuposaHinio He MORNSKHT

Mponssegero B Poccy’ﬁ'

KAYECTBA

TFoppeesa A M.

" Munranees P.P.

RS kil S

AN CepTHdMKATD

Quality corresponds to TU 2226-173-00203335-2007 with the alteration Nu 1-12,

Note : I.Hygienic mdexes correspond to TU 2226-173-00203335-2007 with alterations 1-12
certificate of periodic test results Ne 78613, 78614, 78615, 78616. 78617 dd. 07.12.2020

2 Palycarbonate UV Stabilized

Guaranteed storage life is 3 years from the date of fabrication

* - as per the protocol of periodic test

We confirm that the quality of the goods corresponds to this certificate.

Contract 752201027
TATEX PETROKIMYA URUNLERI SAN. TIC.AS.-
Consignee RUZGARLIBAHCE MH.KAVAK, Typuna, KAVACIK-
BEYKOZ/ISTANBUL
Transport No 99UELL1/997.X662
Mass of the goods 0,750t
Commodity inveice Ne 70113593
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Poccun, Pecrniybnuka Tatapcrad, 420051,
r.Kasans, yn. benomopckan, g.101
Ten./Oakc: +7(843)533-99-75 / +7(843)533-94-25

Belomorskaya Str.101, 420051,
Kazan, Tatarstan, Russia
Tel./[Fax: +7(843)533-99-75 / +7(843)533-94-25



KA3AHCKOE NNYBJIUYHOE AKIIMOHEPHOE
OBUIECTBO "OPTAHWYECKIIT CHHTE3"
(TIAO "KA3AHLOPT'CHUHTE3")
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Hponyxuus ITAO "Kazauboprenures”
HA DACKTPOHHOH TOProBoii nIomwagKe
ONLINECONTRACT wwww.onlinecontract.ru

CONTRACT

KAZAN PUBLIC JOINT STOCK COMPANY
"ORGANICHESKY SINTEZ"
(PJSC "KAZANORGSINTEZ™)

\4

; Products of PJSC "Kazanorgsintez"
LINE at Electronic trading platform

ONLINECONTRACT www.onlinecontract.ru

WHTerpupoBaHHan CACTEMa MeHeMeHTa KauecTsa, GesonacHocTi TpYaa 1
oXpaHbl 3A0POBbA, IKONOMMI CEPTUHULMPOBAHA HA COOTBRTCTBUE TpeGoBaHnAM
TOCT P UCO 9001-2015 (ISO 9001:2015), 1ISO 45001:2018, ISO 14001:2015

CEPTUOUKAT O KAYECTBE Ne 100/22/70113593
GREEN TOWER
Toaukap6éonar PC-022 URL1
TV 2226-173-00203335-2007

[MaprTua Ne 100722 Iata wiroTosnennn:25,02.2022

Integrated Management System for Quality Occupational Health and Safety and
Ecology is certified in compliance with GOST R IS0 9001-2015 (ISO 9001:2015),
1SO 45001:2018, ISO 14001:2015

QUALITY CERTIFICATE No 100/22/70113593

GREEN TOWER
Polycarbonate PC-022 URL1
TU 2226-173-00203335-2007

Balch No 100/22 Date of manufacturing:25.02.2022

Copr:  Beicuuii Jlara otrpyskn:06.06.2022 Quality: First-class Date of the shipment;06.06 2022
% Pesynprat .
Hanmenosanue noxazareneit Hopma & i Parameters Norm Analysis results
AHATH30B
ITokaszaT: TexydecTr pacnnasa,r/ 10 My, opu 5 5 ”
Sy PROHIEEG, L AT 220+2,0 230 Melt flow index, g/10 min, at 1.2 kgfload, 300 0C 22020 230
narpyske 1.2 xre, remnepatype 300 0C
Bce Toucunbie :

Pasbpoc nokazaTens Te W PAcIUIasa B Ipeaeax npobbl A0MKH A ot saitiples

as ¢ 31b yaes cAcaax 7 bl 3 Fah 7 * -

i e 3,. 1eyHECTH p e RUOH Coorserernyer * | [Melt flow index spread within a batch, %, maximum have to correspond Correspond *
NapTHH Yo, HE DONEe COOTBETCTROBATE weg o
with index |
riokasaTeno |

KoNuiecTso BHAMMBIX 3arpA3HEHHIA (BKIIOUEHHIT), 5 4 Number of visible impurities (inclusions), balls/100g. 5 3
Gann/100 r, He Gonee ) maximum
MyTtHocTs, %, ne fonee 0.8 02 * Haze, %, maximum 0.8 2. *
Kondmuuent nporyckanua, %, He meHee 89 92 # Transmission factor, %, minimum 89 00 %
[1penen Texysectd npu pactaxetnu, Mlla, ve mence 60 62 # Tensile yield strength, MPa, mimimum 60 62 *
OrrocuTensHoE yunenue npa paspeise, "o, 1e MeHee| 100 113 #* Elongation at break, %, minimum 100 113 *
ViapHas BAIKOCTH N0 Haoay. klx/M2, ne MoHee 65 68 * Izod impact strength, kJ/m2, minimum 65 68 *
Temnepatypa pasmardesua no Buia, 0C, ne menee 147 149 * Vicat softening temperature, 0#C, minimum 147 149 *
MHaeKe KeATH3HB H royBOU3HE 08-1,3 1,1 Yellowness and blueness index 08-13 L1
Hnaeke npo3patnocTs M APKOCTH, HE MeHee 90 92 Transparency and brightness index, minimum 950 92
['panynel ¢ OTKIOHEHHSMH OT YCTAHOBISHHBIX : :

paiy o ¥ 0,5 OTCYTCTBUE Off-size pellets less than 2 mm, % wt , maximum 0.5 none
pasmepos mesee 2 mm, % mace, He Gosee
[patiynst ¢ OTKIOHEHUSMHT OT YCTAHOBICHHBIX . - . .

patty. - - o, y 20 0 Off-size pellets 3,5 to 6 mm, % wi., maximum 2,0 0,1
pazmepos ot 3,5 10 G MM, % macc, ne Doaee
[ panybl ¢ OTKIOHEHHAMM OT YCTAHOBJIGHHEBIX : ;

paty o ¥ 0,2 0.1 Off-size pellets bigger than 6 mm, % Wi, maximum 0.2 0,1
pasmepok crenie 6 vy, % mace, He BGonee
KonmuecTeo OKMCIEHHBIX (enTsiX ) rpanyn s 10 kT, Gantity of oxygenized (yellow) pellets per 10 kg,

- ¢ PRIy 4 OTCYTCTBHE Q S, e ye Tplep 8 4 none

LT, HE DOJILE INAXTLLUTL

Kauecrso cootsercryer TY 2226-173-00203335-2007 ¢ namencnnamu No 1-12

Mpumenanmne: |.THTHEHNUECKHUE NOKAIATEIN COOTRETCTRYHOT TY 2226-173-00203335-2007 ¢
vaMeneHIaEMH 1-12 COrACHO MPOTOKONAM PEIyIbTATOR NEPUOIHICCKIX HCMBITAHMUI IPOYKIHH
N 78613,78614,78615,78616,78617 ot 07.12,2020

2 IlonuxapGonar Y®-crabuinzosansii

apaHTUHHBIA CPOK XpaHeHUs 3 101a CO JIHA H3TOTORJICHHA

* - Mo MPOTOKOMY NEPHOTWIECKHX HCMBITAHH

Quality corresponds to TU 2226-173-00203335-2007 with the alteration Ne [-12,

Note : 1.Hygienic indexes correspond to TU 2226-173-00203335-2007 with alterations 1-12
certificate of periodic test results No 78613, 78614, 78615, 78616, 78617 dd. 07.12.2020

2 Polycarbonate UV Stabilized

Guaranteed storage life is 3 years from the date of fabrication

* _ as per the protocol of pertodic test

We confirm that the quality of the goods corresponds o this certificate.

M1 NOATREPIHIAEM, UTO KAYECTBO TORAPA COOTEETCTRYET NAHHOMY CepTHRMKATY. Contract 752201027

Konrpakt 752201027 TATEX PETROKIMYA URUNLERISAN, TIC.AS.-
TATEX PETROKIMYA URUNLERI SAN. TIC.AS.- ||Consignee RUZGARLIBAHCE MH.KAVAK, Typuus, KAVACIK-

Cpylononyuarens RUZGARLIBAHCE MH.KAVAK, Typuns, KAVACIK- BEYKOZ/ISTANBUL
BEYKOZ/ISTANBUL Transport No 99UEN661/99ZX662

Homep TpascoopTuoro cpeacrea 99UESL 1/992.X062 Mass of the goods 0,100t

Macca ToBapa 0,100t Commodity invoice N 70113593 P

Tosapnan Haknagnasa Ne 70113593
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IIpeacraBnTe/Ib NEXA
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Representative of Shop Mingaleev R.R.
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Poccun, Pecnybnnka
r.Kasaub, yn. benomopckan, 0.101
Ten./Makc: +7(843)533-99-75 / +7(843)533-94-25

o L
Samapcran A2005 - Bélomorskaya Str.101, 420051,

Kazan, Tatarstan, Russia
Tel./Fax: +7(843)533-99-75 / +7(843)533-94-25



KA3ZAHCKOL IYBJIMYHOE AKIIHOHEPHOE
OBUIECTBO "OPTAHMUECKHII CHHTE3"
(ITAO "KA3ZAHBOPTCHHTE3")

Mpoaysmus ITAO "Kasansoprennres"
HA DNeKTPOHHOI TOProBoil nuowagKe
ONLINECONTRACT wwww.onlinecontract.ru

COn

|
14—\
TAV® ‘=}
ONLINE
RACT

KAZAN PUBLIC JOINT STOCK COMPANY
"ORGANICHESKY SINTEZ"
(PJSC "KAZANORGSINTEZ")

Products of PJSC "Kazanorgsintez"
at Electronic trading platform
ONLINECONTRACT www.onlinecontract.ru

HHYE[DHDOBQHHHH CNCTEMA MEHEDKMEeHTa KavecTBa, BesonacHocTin TPyaa u
OXpaHbl 30POBLA, SKONOTMK CepTUUUMPOBaHa Ha cooTBeTCTEME TPeGoBaHNAM

rocT P UCO 9001-2015 (1ISO 9001:2015), ISO 45001:2018, 1ISO 14001:2015

CEPTUOUKAT O KAYECTBE N2 109/22/70113593

GREEN TOWER
IHonukapéonar PC-022 URLI1
TY 2226-173-00203335-2007

[Maprus Ne 109/22 Hara nsrotosncaua:28.02.2022

Integrated Management System for Quality Occupational Health and Safety and
Ecology is certified in compliance with GOST R ISO 9001-2015 (ISO 9001:2015),
1S0O 45001:2018, ISO 14001:2015

QUALITY CERTIFICATE No 109/22/70113593
GREEN TOWER
Polycarbonate PC-022 URLI1
TU 2226-173-00203335-2007

Batch No 109/22 Date of manufacturing:28 02.2022

Copr:  Beicumii MHara orrpysku:06.06.2022 Quality: First-class Date of the shipment:06.06.2022
) PesyanTaTsr .
Haumenosanne mokaszarenei Hopma ¥ Parameters Norm Analysis results
AHANNI0B
llokasaTens TekyuecTu pacnnaga,r/10 mun. npu " : i = 5
£ P P 220420 23,1 Melt flow index, g/10 min, at 1.2 kgf load, 300 0C 220420 23.1
narpyixe 1.2 kre, remneparype 300 0C
Bce toueunsic -
PasBpoc noxasarens TeKyHecTH pacnaasa B npenenax apodsl Ao Bl ol Sl
a3 % eNs TeKy" 1ax HCHbI . : . "
o g Ky p P P Cootserctayer * | [Melt flow index spread within a batch, %, maximum have to correspond Correspond *
naptiy %, He Donee COOTBETCTBORATH ;
with index 1
nokazarento |
KonmuecTno BUANMBD 3rpA3HEHMIT ( BTIOUCHMH), 5 3 Number of visible impurities (inclusions), balls/100g, = 2
6an1/100 . ne Gonee B maximum B N
MyTHocTs, %, He Gonee 0.8 (.3 * Haze, %o, maximum 0,8 02 F
Koadmument nponyckanua, %, e Mcuee 89 92 % Transmission factor, %, minimum 89 [
Ipenen TekyuecT mpu pactaacennn, Mlla, ve menee 60 62 ¥ Tensile yield strength, MPa, minimum 60 2 *
OTHocHTENbHOE YVTHHEHHE 1IPK paspeise, Yo, HE MEHEE 100 LI3 #* Elongation at break, %. minimum 100 LS
VYaapuan sasxocts no Maony. i/ludm2, ne menee 65 68 * Izod impact strength, kJ/m2, minimum 65 68 *
Temneparypa pasmardenus no Buka, 0C, He meree 147 149 * Vicat softening temperature, 04C, minimum 147 149 *
Unpeke swenTrsHe: B romybuans 08-13 1,0 Yellowness and blueness index 0.8-13 1,0
HHaeKe npo3pauHocTyH M SPKOCTH, 1ie MEHEe 90 92 Transparency and brightness index, minimum 90 92
U'panyne ¢ oTKNOHEHAAMH OT YCTAHOBICHHBLX e i
paxy, o Y 0.5 OTCYTCTBHE Off-size pellets less than 2 mm, % wi., maximum Q.5 none
pasmepos MeHee 2 mm, % mace, He Gonee
[pa bl ¢ OTKIOHCHHAMH OT YCTAHOBJICHHIDIX & A .
REHY! = i Y 20 0,1 Off-size pellets 3,5 to 6 mm, % wt., maximum 20 0,1
pasmepor ot 3.5 10 6 mu, % mace, ne Bonee
I"parynsl ¢ OTKNOHEHUAMM OT YCTAHOBICHHEIX i ; ! 1
DA, 5 Y i 0.2 OTCYTCTBHE Off-size pellets bigger than 6 mm, % wt., maximum 02 none
pasmepor ceeime 6 MM, % mace, ne Gonee
Konwiectso oxucineHHBIX (AKeATHIX) Tpadyl B 10 xr, Juantity of oxygenized (yellow) pellets per 10 kg .
¢ ) Tpany 4 OTCYTCTBHE Q y 8 & tp R < 4 none
wr., He Donee IMaxXImum

Kaueerso coorsercrayer TV 2226-173-00203335-2007 ¢ wasenenmamu No 1-12

Mpumeranue: 1.Murnenuueckue noxasatenu coorsercrayior TY 2226-173-00203335-2007 ¢
wIMeHenmAMu 1-12 cornacHo npoToKoNAM PEIYITRTATOR NEPUOLHYECKIX HCIBITAHHI PO/ KIIHI
No 78613,78614,78615,78616,78617 ot 07.12.2020

2. TMonuxkapGonar Yd-crabunuzoranuniii

FCaparrsiinenii cpok xpanenua 3 rofa co AHE HArOTORACHHA

* - 110 NPOTOKOAY NEPHOMECKNX HCTTBITAHKI

Mol oaTBEpAHIIAEM, TO KAUCCTHO TOBAPA COOTBETCTBYCT JAHHOMY cepTHOMKATY.

Quality carresponds to TU 2226-173-00203335-2007 with the alteration No 1-12,

Note : 1. Hygienic indexes correspond to TU 2226-173-00203335-2007 with alterations 1-12
certificate of periodic test results No 78613, 78614, 78615, 78616, 78617 dd. 07.12.2020

2 Polycarbonate LIV Stabilized

Guaranteed storage life is 3 years from the date of fabrication

* - as per the protocol of periodic test

W confirm that the quality of the goods corresponds to this certificate.

752201027

Konrpakr

TATEX PETROKIMYA URUNLERI SAN. TIC.AS.-

Tpyszononyuarens RUZGARLIBAHCE MH KAVAK, Typuns, KAVACIK-
BEYKOZ/ISTANBUL

Homep tpancnopraoroe cpencrea 99UEBG1/992X662

Macca ToBapa 0350t

Tosapuan naxnanuan Ne 70113393
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[peacraBaTesb ynpasiaenns KauecTna

&

[peacragnTens nexa Muunranees P_P.

HeiicTanTenen ¢ nevathio «[IpHHATO yrpABASHNEM KAYECTRA
Koniposarni He NoaneskuT /" 7

/
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Contract 752201027
TATEX PETROKIMYA URUNLERI SAN. TIC A S.-
Consignee RUZGARLIBAHCE MH.KAVAK, Typuwus, KAVACIK-
BEYKOZ/STANBUL
Transport No IOUELG 1/99Z X662
Mass of the goods 0,350 1
Commodity invoice No 70113593

Representative of Quality 7

i ordeeva ALl
Management Department / ’ / i
- # Mingaleev RR.
Valid with the stamp «Accepted by Quality Management Deparunents

Do not copy /
Made in Russia,//’
4

Representative of Shop

[T

Poccna, Pecnybnuka Tatapcran, 420051,
r.KazaHb, yn. benomopckas, a.101
Ten./@akc: +7(843)533-99-75 / +7(843)533-94-25

Belomorskaya Str.101, 420051,
Kazan, Tatarstan, Russia
Tel./Fax: +7(843)533-99-75 / +7(843)533-94-25



